CITY OF DELRAY BEACH
100 NW 1°' AVENUE, DELRAY BEACH, FL 33444

AGREEMENT FOR PROFESSIONAL SERVICES
RFQ 2017-048 (918-42, 918-89, 906-56)

CAROLLO ENGINEERS, INC.



City of Delray Beach

RFQ 2017-048

Continuing Engineering, Surveying, and Landscaping Architectural Consulting Services
(918-42, 918-89, 906-56)

AGREEMENT
FOR
PROFESSIONAL SERVICES (CCNA)

AGREEMENT NO. RFQ 2017-048 (918-42, 918-89, 906-56)

THIS AGREEMENT is made and entered into this 515r day of

W Ust , 2017 (the “effective date”), by and between the City of Delray
Beach, “a Florida municipal corporation (hereinafter referred to as “City”), whose
address is 100 NW 1%t Avenue, Delray Beach, Florida, 33444, and Carollo Engineers,
[...]
Management Plan as required by Chapter 62-640.500(1) Florida Administrative Code
Rule.

Manatee County Compliance
Review Assistance

Manatee County manages and operates several permitted wastewater and reclaimed
water facilities, which consist of: Southwest Water Reclamation Facility (SWWRF),
Southeast Water Reclamation Facility (SEWRF), North Water Reclamation Facility
(NWRF), Bio-Solids Dryer Facility and MARS System, with three booster pump
stations. This Work Assignment provides for regulatory review and assistance, on an
as-needed basis.

City of Sunrise Springtree Water
Treatment Plant Improvements

» Carollo recently completed the design phase and permitting assistance of the City’s

1.5 mgd RO WTP The permitting included: City of Sunrise Building Department,
City of Sunrise Community Development Department, Broward County Health
Department, Broward County Environmental Protection and Growth Management
Department, and NPDES.

Tampa Bay Energy Audit for
Cypress Creek Pump Station

» The City of Daytona Beach owns and operates two water reclamation facilities: the

Bethune Point Water Reclamation Facility (WRF) and the Westside Regional WRF.
The Bethune Point WRF operates under permit number FL0025984 as issued by the
Florida Department of Environmental Protection (FDEPR) The Westside Regional
WRF operates under permit FLA111392 as issued by the FDEP Both permits expire on
December 9, 2013. Carollo is assisting the City with the permit renewal applications to

the FDEP

Tampa Bay Water Lithia
Hydrogen Sulfi de Removal
Facility Predesign, Procurement,
and Construction Support
Services

» Carollo provided assistance to Tampa Bay Water in acquiring the permits necessary to

support the hydrogen sulfide treatment improvements at the Lithia Water Treatment
Plant.

Palm Beach County MIEX®
Treatment System

» Carollo coordinated permitting process with the Palm Beach County Building

Department and the Palm Beach Health Department to obtain construction and final
clearance for the largest high-rate MIEX® system in the world.

Pompano Beach WTP Electrical
Master Plan Improvements,
Phase |

- Carollo coordinated the permitting to secure the construction permits from the

Pompano Beach Building Department and a waiver from the Broward County Health
Department.

EXPERIENCE IN OTHER RELATED SERVICES

In completion of our complex and extensive projects, we are routinely required to provide all services necessary to integrate

and coordinate the completion of the work.

24

PROPOSAL RESPONSE REQUIREMENTS INFORMATION

| CHAPTER 4




CITY OF DELRAY BEACH | RFQ No. 2017-048 | MAY 2017

LOCAL AWARDS/CERTIFICATIONS/OTHER RECOGNITION

CLIENT

State of the Art
MIEX® System

PROJECT HIGHLIGHTS

P This project won an award from the Florida
Institute of Consulting Engineers.

P The system is the largest MIEX System of its
type in North America.

P The system has saved PBC approximately
$310,000/year in operations costs.

2 Lee
‘ County
Utilities

11.6 mgd

A4

This project won the 2012 Florida Section
Design-Build Institute of America (DBIA)
Award for Water/Wastewater projects.

v

Provided pilot testing, design, and
construction phase services for the
membrane treatment system.

Station and Inflow
Structure

» The L-8 Flow Equalization Basin . : == e
Project received the W= | ‘A.“ D0 =4 Price)
"Engineering Project of the : e Fiarin Eagrasrireq Basiein wiegaiirs
Century” Award from the -8 Fiotw Equalisation Fhasr
Florida Engineering Society. = m Exgmrony Brent o e Eevine

Souh inrion Water Managenient Distriel
far 1w

Forsrnics Bageat & 3210

CHAPTER 4 | PROPOSAL RESPONSE REQUIREMENTS INFORMATION | 25



CITY OF DELRAY BEACH | RFQ No. 2017-048 | MAY 2017

THIS PAGE LEFT BLANK INTENTIONALLY

26 | PROPOSAL RESPONSE REQUIREMENTS INFORMATION | CHAPTER 4



CITY OF DELRAY BEACH | RFQ No.2017-048 | MAY 2017

R R Y
. y A < S
_I\ oW > :
y i L :
5 = | ‘ o
e o e L L
3 AN A e N 5% !
A A L R e
T T A2y 1 T '«\
. N8 ST - b8
) i R A
ATy 3 SN, .
-~ BV D g i
kS DY RN g 0y ' 2 "
{ v %\ 9 '
goN o Y %
. B } AR
1 LR . s
5 $ LTt 72 SN o
. Y -

CHAPTER 4 | PROPOSAL RESPONSE REQUIREMENTS INFORMATION | 27



CITY OF DELRAY BEACH | RFQ No. 2017-048 | MAY 2017

THIS PAGE LEFT BLANK INTENTIONALLY

28 | PROPOSAL RESPONSE REQUIREMENTS INFORMATION | CHAPTER 4



CITY OF DELRAY BEACH | RFQ No.2017-048 | MAY 2017

¥beach

Florida's Warmest Welcome

August 29, 2014

Ms. Elizabeth Fujikawa

Vice President

Carollo Engineering Inc.

9897 Lake Worth Road Suite 302
Lake Worth, FL 33467

Dear Ms. Fujikawa,

This letter is to let you know that the study, Evaluation of Long Range Treatment
Options: Nanofiltration versus Lime Softening provided was excellent. The report
provided very good data and financial detail in which the Utility will be able to
make decision on future treatment methods and repair and replacement projects
(R&R).

We now can make plans for financing of the work that we need to accomplish.
The executive summary clearly communicated the path we needed to progress

on. Our team enjoyed working with Carollo Engineering on this study. We look
forward to working with you in the future.

Sincerely,

I po—

A. Randolph Brown
Utilities Director

CHAPTER 4 | PROPOSAL RESPONSE REQUIREMENTS INFORMATION | 29



CITY OF DELRAY BEACH | RFQ No. 2017-048 | MAY 2017

Collier County
T N ey
Public Utilities Division
November 7, 2014
Subject: Letter of Recommendation — Carollo Engineers

To Whom it May Concern:

Collier County sought the services of an engineering consultant to plan and
design the largest and most complex utility project in the history of the County —
the Northeast Regional Utility Facilities, a new 4-mgd Water Reclamation Facility
(ultimate 20-mgd) and a 15-mgd Water Treatment Plant (ultimate 45-mgd), co-
located on a site along with new administration, collection, and distribution
facilities.

Competition for this project was particularly strong, with firms offering their best
teams and ideas. Collier County chose Carollo Engineers to complete the work
due to their innovative ideas, approach to involve County staff in an interactive
fashion throughout all phases of the work, and the outstanding references we
received from their previous clients.

True to their word, Carollo involved us intimately in the work, provided great
talent for all aspects of the project, and offered a truly refreshing degree of
innovation and client responsiveness. Work for the County on numerous other
assignments has demonstrated this level of superior service on projects of all
sizes.

Collier County gave significant weight to references from other agencies in our
decision to hire Carollo. | am confident that if you choose Carollo for your project,
you will be extremely pleased with that decision. If you would like to further
discuss our experience with Carollo, please contact me directly. You may contact

me either by e-mail, at PaulMattausch@colliergov.net, or by telephone at (239)
252-6112.

Sincerely,

() el —

Paul E Mattausch

DIRECTOR, NORTHEAST UTILITIES
PUBLIC UTILITIES DIVISION
COLLIER COUNTY GOVERNMENT
3339 TAMIAMI TRAIL EAST
SUITE 301
NAPLES, FLORIDA 33112-5361
OFFICE 239.252.6112
FAX 239.252.6684
PaulMattausch@colliergov.net

L
3‘

h
I

30 | PROPOSAL RESPONSE REQUIREMENTS INFORMATION | CHAPTER 4



CITY OF DELRAY BEACH | RFQNo.2017-048 | MAY 2017

WATER RECLAMATION DIVISION

Larry G. Tunnell, PE, PG, Manager
9150 Curry Ford Roisd

Orlando, Floridn 32825-7600

Telephone: 407-234-9685

(;(3\“{“: MENT Fax: 407-254-9899

FLORID A Email: Larry. Tunnelligoctlnet

Qutober 23, 2014
To Whom It May Concern:

Carollo Engineers Inc. (Carollo) was selected by Orange County Utilities (OCU) to provide
Program Management services for water and wastewater treatment. This multi-year contract began
in June 2009 and ended in May 2014,

Under this Contract, Carollo successfully completed the Tollowing tasks.

e Southwest Water Reclamation Facility Conceptual Design Update - Prepared a
planning level document for recommendation of the most appropriate biological treatment
process for a new 5 mgd advanced wastewater treatment plant to serve the Southwest
Service Area of Orange County, FL. The treatment goal was to achieve the Florida AWT
requirement of 5:5:3:1 (concentrations of BOD:TSS:TN:TP in mg/L). A detailed planning
level biological treatment alternatives analysis for five process alternatives including (a)
Five-stage Bardenpho with secondary clarifiers and disk filters; (b) Five-stage Bardenpho
with secondary clarifiers and tertiary membrane filters; (¢) Five stage Bardenpho with
membrane bioreactors; (d) Three-stage BNR with denitrification filters; and (¢) Step-feed
BNR. Comparison was based on several cconomical and non-economical parameters. A
conceptual level site layout for the entire facility and preliminary activated sludge basin
layouts were preparcd as part of the comparison, The planning level document also
included future phase add-on advanced treatment processes such as ozone followed by
GAC and low and high-pressure membranes were evaluated to produce effluent amenable
to direct aquifer recharge,

¢ Northwest Water Reclamation Facility Phase LI Expansion (expand facility from 7.5
mgd to 11.25 mgd) Value Engineering Study — Conducted a Valve Engineering Study
with a goal to reduce the capital costs from $56M to less than $35M.

e Eastern Water Reclamation Facility Phase V Expansion (19 mgd to 24 mgd) Value
Engineering Study - Conducted a Valve Engineering Study with a goal to reduce the
capital costs from $89M to less than $S0M.

e South Water Reclamation Facility Phase Y Expansion (43 mgd to 56 mgd) Value
Engincering Study - Conducted a Valve Engineering Study with a goal to reduce the
capital costs from $120M to less than S80M.

e South Water Reclamation Facility (43 mgd) Optimization — Conducted process
optimization study to investigate increasing the capacily of the Southeast Oxidation Ditch
from a design capacity of 7.5 mgd to 10.0 mgd.

e South Water Reclamation Facility (43 mgd) Platform Mechanical Mixer Evaluntion -
Performed a full-scale pilot study (90 days) to test side-by-side Four platform mechanical
mixers for anoxic basins, The results of the study were compiled and recommendations
were made for OCU to include up to three manufacturers in the bid specifications,

e South Water Reclamation Facility (43 mgd) Biogas to Energy Alternatives Anulysis —
Planning level study for implementing cogeneration project using biogas produced at the
anacrobic digesters at the South Water Reclamation Facility. The study included the
following three elements:

o Evaluate various energy recovery (power generation) technologies using biogas.

CHAPTER 4 | PROPOSAL RESPONSE REQUIREMENTS INFORMATION | 31



CITY OF DELRAY BEACH | RFQ No. 2017-048 | MAY 2017

Carollo Evaluation
October 24, 2014
Page 2

o Perform a market survey and evaluate introduction of fats, oil, and grease (FOG) to
the anaerobic digesters to increase gas production.

o Prepare an energy recovery alternatives analysis document including an exceutive
summary

e South Water Reclamation Facility (43 mgd) Disk Filter Evaluation Study — Conducted
a full-scale side-by-side pilot study of four major disk filters in municipal market as part of
an evaluation study. The pilot study was conducted for three weeks and several parameters
were monitored including Turbidity, TSS, Phosphorus, Fecal Coliforms, Headloss,
Backwash volume and frequency ete. Further the evaluation included several economic and
non-economic criteria, The results of the study were compiled and recommendations were
made for OCU to include up to three manufacturers in the bid specifications.

Carollo’s performance on this contract has been excellent.  Work was performed on time for the
budgeted amount, Carollo’s staff is very professional and proactive in meeting the County’s needs
and provided the highest level of technical expertise. Carollo was reselected for this contract again
in June 2014 for a period of three years with options for up to two one-year extensions.

Please call with any further questions.
Rc.spectfull

% Ol el

'Immell P. E,, P.G, Manager
Omng«, County Utilities
Water Reclamation Division

32 | PROPOSAL RESPONSE REQUIREMENTS INFORMATION | CHAPTER 4



CITY OF DELRAY BEACH | RFQ No.2017-048 | MAY 2017

SaraSota County

November 3, 2014

To Whom It May Concern:
RE: Professional Performance of Carollo Engineers
Sir or Madam:

Sarasota County has maintained a professional relationship with the firm of Carollo Engineers
for over ten years. During that time, Carollo has provided us with consulting and engineering
services for projects that include research, operation and maintenance, renewal and replacement,
and the design and construction of improvements to the county’s water and wastewater treatment
systems. Most recently, we have been working with Carollo on a major project involving the
multi-year expansion of the Central County Water Reclamation Facility which is one of our
County’s large regional treatment facilities. While Carollo is the local recognized leader in
treatment technology, they have also provided valuable services with respect to all forms of
utility design and construction.

Staff members of the County have been extremely pleased with the cost, quality, timeliness, and
responsiveness of the professional consulting and engineering services that we have received
from Carollo. Our association has been very positive and we have always found the principals,
staff members, and support staff to be above average in professional capability.

I am confident that our favorable experience with Carollo is reflective of the level of service and
satisfaction that others can expect, and I highly recommend them to other potential clients who
are seeking quality, professional engineering services that are personally customized to meet
their particular project requirements.

Sincerely,
Gregory Rouse, P. E. (FL)

Utilities Technical Manager
Sarasota County Public Works

CHAPTER 4 | PROPOSAL RESPONSE REQUIREMENTS INFORMATION

33



CITY OF DELRAY BEACH | RFQ No. 2017-048 | MAY 2017

34

.o

3 CITY OF ORLANDO

S ”t; Wi |2
W
." ‘\

October 31, 2014

SUBJECT:  Carollo Engineers, Inc.
Letter of Recommendation
City of Orlando City Project 6464
Conserv 1l Biosolids Dewatering System Improvements

To Whom It May Concern:

In 2013, the City of Orlando (City) selected Carollo Engineers, Inc. (Carollo) for a $6.5M project to
replace the aging biosolids dewatering system at the City’s Conserv 11 Water Reclamation Facility
(WRF). The preliminary phase of the project included side-by-side pilot testing of multiple
mechanical dewatering systems at the WRF, for which Carollo developed the Pilot Test Protocol,
oversaw the testing, and analyzed and summarized the pilot test data. Also included in the
preliminary phase of the project was a complete evaluation of the existing dewatering system at the
WREF, including the mechanical dewatering equipment, sludge pumping, polymer system, dewatered
sludge conveyance system, and odor control system. A series of technical memorandums were
developed that formed the basis of design for the dewatering system components.

The City is currently preparing to enter into the final design phase of this project with Carollo. This
was the first time we hired Carollo for a design project and we are extremely pleased with that
decision. From the start, they have performed very professionally, been extremely responsive and
have brought the most qualified and appropriate personnel to service us and our needs as a client.
Carollo has delivered on all their promises plus more. The City is looking forward to completing the
next phases of this project with Carollo.

In my opinion, Carollo is a top-notch consulting firm with a staff of highly skilled engineers. Based
upon my experience on this project, I would have a strong willingness to hire Carollo for future
work involving wastewater treatment processes.

Sincerely,

Kristi L. Fries, P.E.
[...]
tor ita contribubion 1o Engineerieg Exeellence
" . Biviented Rugesl 3, 2010
Completion Date: 2013 - Ongoing S

SOUTH FLORIDA WATER MANAGEMENT DISTRICT, FL

L-8 Reservoir Intake Structure and Pump Station Study

Carollo Engineers was selected by the South Florida Water Management District (SFWWMD) for the
L-8 Reservoir Modifications, Pump Station, and Inflow Structure project. This project allows for full
functionality of a 46,000 acre-feet man-made reservoir in Palm Beach County, Florida. The reservoir
provides storage for water that is released in a controlled manner into the regional canal system
(shared by several Counties), for restoration under the Comprehensive Everglades Restoration Plan,
and for water quality buffering in Southeast Florida's Stormwater Treatment Areas (STAs) — a vast
amount of wetlands that maintain the environmental equilibrium of the region.

The new infrastructure that makes this possible consists of a 450 cfs (291 mgd) pump station, a
3,000 cfs (1,940 mgd) inflow structure, and armoring modifications of the levees that surround the
reservoir, Carollo Engineers completed preliminary studies and a conceptual plan for the project
improvements and implementation in 2011. Results of this preliminary phase were used by the
SFWMD to consider an alternative delivery method for the subsequent phases of the project.

In 2012, the SFWMD decided to implement the project using an alternative delivery approach.
Carollo Engineers convened a workshop with SFWMD staff where alternative delivery approach
alternatives were discussed with the SFWMD deciding on the design-build (D/B) delivery approach
for the L-8 project. Carollo Engineers was then retained to serve as the Owner's Advisor throughout
the D/B procurement and implementation of the project.

Carollo's services for the D/B Owner's Advisor role include assisting the SFWMD with the following:

b Development of technical criteria to be used in design and construction. This included stipulations for the D/B team
meeting guaranteed maximum energy consumption requirements for the new pump station to encourage efficient energy
use over the life-cycle of the pump station.

) Creation of the Request for Qualifications, qualifications review, Request for Proposal, collaboration meetings with
proposers, technical proposals evaluation, and cost proposals evaluation.

P Technical review during for the design to ensure compliance with the project technical criteria.
b Permitting for local, state, and federal permits.

P Inspection and engineering services during construction.

CHAPTER 4 | PROPOSAL RESPONSE REQUIREMENTS INFORMATION | 41



CITY OF DELRAY BEACH | RFQ No. 2017-048 | MAY 2017

THIS PAGE LEFT BLANK INTENTIONALLY

42 | PROPOSAL RESPONSE REQUIREMENTS INFORMATION | CHAPTER 4



CITY OF DELRAY BEACH | RFQNo. 2017-048 | MAY 2017

in such high regard."

— Witliam D. Koepsel, Jr., Director of Operations,
Central Lake County Joint Action Water Agency

Liz, a vice president with Carollo, has more than 25 years of engineering
experience. She has served in roles ranging from project manager, technical
specialist, to principal-in-charge for municipal clients. Her experience includes

. ’,
mw { YIEN T BN

ENGINEERING

Project Manager
MEETING YOUR REQUIREMENTS

"The engineers that | have worked with over the years tend to be either academic
and concept oriented or practical and real-world focused...the challenge is
finding an engineer who blends all of these skills and Liz is that engineer...Liz is
more than a consultant...easy to discuss topics with...carefully considers questions
and suggestions. It is for these reasons that | hold her ideas and recommendations

» Based in Carollo’s Lake Worth office.

¢ Successfully managing continuing
engineering contracts for South Central
Regional WWTDB, Boynton Beach,
Pompano Beach, and Broward County.

« 25 years of experience

« MSE - Environmental Engineering;
BS - Chemistry

» Professional Engineer: FL, DE, IL and WI

studies through construction management for projects with capital construction

costs of up to $240 million, including two of the U.S.'s largest treatment plants: Chicago’s Jardine Water Plant (1,000 mgd),
and the Metropolitan Water Reclamation District of Greater Chicago's Stickney Water Reclamation Plant (1,200 mgd). This
broad range of experience will be an asset to your Continuing Engineering Services contract. As Project Manager, Liz will

bring the necessary resources and focus on the needs of the City.

Relevant Project Experience

New Bulk Sodium Hypochlorite Storage and Feed Facility,
South Central Regional Wastewater Treatment Plant, FL |
Project Manager

The facility will receive and store 12.5% sodium hypochlorite and
meter the feed to the inlet to the tertiary filters for reuse.

Electrical Evaluation, South Central Regional Wastewater
Treatment Plant, FL | Project Manager

Work included evaluation of alternative 4160V versus 480V supply for
replacement of the transformers feeding the filters.

Potable Water Storage Tanks, Pumping Systems, and
Chemical Systems Project, Broward County, FL |

Project Manager

Work includes the study, design and construction phase
management for new ground storage tanks, new high service pump
stations, and new sodium hypochlorite and ammonia feed and
storage systems.

lon Exchange Treatment System and East Water Treatment
Plant Improvements Progressive Design Build Project,

City of Boynton Beach, FL | Project Manager

Work includes permitting, design, and construction of a 16.0 mgd ion
exchange system, associated ancillary systems, and west wellfield
and transmission line modifications.

Utility Management and Optimization Project,
City of Boynton Beach, FL | Client Service Manager

Work included master planning and hydraulic modeling for water,
sewer, reuse and stormwater systems.

Evaluation of Long Range Treatment by Lime Softening
Versus Nanofiltration, City of Pompano Beach, FL |
Project Manager

The project evaluated advantages and disadvantages to bring the
existing lime softening treatment plant into a 20-year life cycle
condition versus an expansion of the nanofiltration treatment plant.

Electrical System Master Plan and Upgrades,

City of Pompano Beach, FL | Project Manager

The project consisted of master planning and design services for
replacement and upgrade of electrical power distribution system
with state-of- the-art equipment and materials.

Hialeah-Preston Water Treatment Plant Chemical System
Improvements, Miami-Dade County, FL | Technical
Reviewer

Technical reviewer for Miami-Dade County's 225-mgd Hialeah-
Preston Water Treatment Plant chemical systems improvements.

CHAPTER 4 | PROPOSAL RESPONSE REQUIREMENTS INFORMATION | 43



CITY OF DELRAY BEACH | RFQ No. 2017-048 | MAY 2017

Calegory 1

ENGINEERING

i

| Randy Braley, P.E. "

Al
|

‘B Project Manager

MEETING YOUR REQUIREMENTS

Randy, a vice president with Carollo, has 35 years of experience serving as « Based in Carollo's Lake Worth office.

strategist and manager for challenging water and wastewater projects for

numerous public and private clients, across the U.S. and abroad. + 35 years of experience

+ MS - Civil Engineering;

Prior to joining Carollo, he served as the leader of global business units for a large s ? <
) ; o i i ) BS - Civil Engineering
international consulting firm. He created a sustainable and profitable business

operation in Africa, Middle East, and Central Asia Region. He served clients « Professional Engineer: FL, CT, ME;

Civil Engineer: MA, NH

with projects covering water supply, treatment and distribution; wastewater

collection, treatment and reuse; sustainability; management consulting; « Board Certified Environmental Engineer,

institutional and capacity building; program management; and public education. American Academy of Environmental

Relevant Project Experience

Study and Design of a Backup Concentrate Disposal
System, City of Pompano Beach, FL | Technical Advisor
Technical advisor for the study and design of a backup concentrate
disposal system for a 10-mgd nanofiltration plant for the City of
Pompano Beach, Florida. The project includes identification and
evaluation of disposal alternatives and selection of a recommended
plan, followed by design and bidding services.

South Central Regional Wastewater Treatment Plant,
City of Delray Beach, FL | Technical Advisor

Technical advisor for a temporary, bulk sodium hypochlorite
disinfection feed system for the 40-mgd South Central Regional
Wastewater Treatment Plant in Delray Beach, Florida.

Southwest Water Reclamation Facility, City of

St. Petersburg, FL | Project Manager

Project manager for a study to assess preliminary treatment and
expansion of the headworks at the 20-mgd Southwest Water
Reclamation Facility in St. Petersburg, Florida. The study included
complex hydraulic analyses for the headworks under various flow
conditions including wet weather flow by-pass scenarios, and
development and evaluation of alternatives to expand the headworks'
peak flow capacity from 40 to 70 mgd.

Assessment Study and Design Project, Manchester Water
Works, City of Manchester, NH | Project Manager

The scope of work included a water supply study, environmental
assessment study, and conceptual design for the including a river
intake structure, 40-mgd raw water pumping station, and a 5-mile
transmission line.

44 | PROPOSAL RESPONSE REQUIREMENTS INFORMATION

Engineers

Wastewater Reclamation Facilities Design Project, Public

Utilities Board, Ministry of the Environment, Singapore |
Project Specialist

Created the conceptual design for the expansion of secondary
wastewater treatment works at Ulu Pandan to an advance treatment
capability of 120 mgd. Applied first-of-its-kind ultra-compact and
completely enclosed technologies using the A-B activated sludge
process with provision for nutrient removal.

Facility Planning and Conceptual Design of the 570-mgd
Deer Island Wastewater Treatment Plant, Massachusetts

Water Resource Authority, City of Boston, MA|

Project Manager

Responsibilities included evaluation and design of preliminary
treatment, primary treatment, and secondary sedimentation,
including innovative stacked clarifiers for a dramatically reduced
footprint.

Build-Operate-Transfer (BOT) Project, Sulaibiya Water

Reclamation Facility | Project Director/ Program Manager
Led program management and BOT advisory services on the 99-mgd
water reclamation facility—the world's most advanced project of its
kind at the time, which produces high quality water for unrestricted
reuse and aquifer recharge. The $450-million privately financed,
30-year concession project uses biological nutrient removal followed
by ultrafiltration and reverse osmosis to meet extraordinary effluent
requirements.

Facilities Planning, and Conceptual Design Project,

South Essex Sewerage District, City of Salem, MA |
Project Manager

This 30-mgd secondary wastewater treatment facility in urban
Salem included a region-wide siting process, and a compact design
with stacked secondary clarifiers.

| CHAPTER 4




CITY OF DELRAY BEACH | RFQ No. 2017-048 | MAY 2017

Lyle Munce, P.E.

civil engineering experience, with an emphasis on municipal water systems. He
has served as client manager, project manager, project engineer, quality control
coordinator, technical reviewer, and construction manager for numerous multi-
disciplinary water related projects. Lyle's project experience and technical
expertise include the following: Membrane Treatment, Lime Softening
Treatment, Pilot and Bench-scale Programs, Raw and Finished Water Quality

Project Manager
MEETING YOUR REQUIREMENTS

Lyle, a vice president with Carollo Engineers, has 25 years of environmental/

- Based in Carollo’s Lake Worth office.
« 25 years of experience

« MS - Sanitary Engineering
BS - Civil Engineering

* Professional Engineer: FL

Analysis, Concentrate Injection Well Design and Permitting, Air Stripping

and Odor Control, Preliminary and detailed Final Design of Water Treatment Systems, Water Well Design and Permitting,
Comprehensive Master Planning, Water Treatment Feasibility Evaluations, Design Build Document Production, Construction
Management and Administration, Design of Water and Wastewater Transmission Facilities, Utility System Acquisition, and

Wiater Systems Operations Consultation.

Relevant Project Experience

Springtree Water Treatment Plant Improvements Project,
City of Sunrise, FL | Project Manager

Project elements include general renewal and replacement of

the 24-mgd lime softening facility, design of a fluidized bed ion
exchange treatment system, a 1.5-mgd RO treatment system and
the repurposing of an existing ASR well to a Floridan production
well, General site improvements included stormwater management
system redesign as part of the overall project.

Florida Water Treatment Plant Magnetic lon Exchange
(MIEX®) Treatment System No. 2, Palm Beach County

Water Utilities Department, Palm Beach County, FL |
Project Manager

Responsible for design of a 16.4-mgd MIEX® treatment system to
achieve color reduction and dissolved organic carbon removal from
the source water, as well as reduce disinfection by-products (DBPs).

Nitrification Plan, Palm Beach County Water Utilities

Department, Palm Beach County, FL | Project Manager
Prepared a plan to outline procedures for preventing, detecting,
monitoring, and responding to nitrification episodes, with the overall
goal of maintaining consistent target water quality throughout the
County's distribution system.

Florida Distribution System Security Enhancement Program
- Phase 1 Study, Palm Beach County Water Utilities

Department, Palm Beach County, FL | Partner-in-Charge/
Project Manager

This project is the first phase of a distribution system upgrade,
which includes performing a TEVA-SPOT analysis to determine the
best locations for sensor placement in the distribution system. The
project also involves the latest software technologies available for
distribution system security.

Florida Water Conservation Evaluation, Palm Beach County

Wiater Utilities Department, Palm Beach County, FL |
Project Manager

Investigated whether water conservation could be a part of the
future solution to meeting water needs in the most cost-effective
manner. The evaluation showed that water demands could be
reduced 8-14 percent over 20-30 years, and that water conservation
could provide up to 35 percent of new water needs by 2035. The
30-year present value of cost savings could be as high as $30 million.

On-Site Hypochlorite System Design, Miami-Dade Water &

Sewer Department, FL | Project Manager

Design of the Miami-Dade Water & Sewer Department’s
(MDWASD's) $25 million on-site sodium hypochlorite system. This
design was performed as part of the MDWASD South District High
Level Disinfection project. The design project consisted of a

15,000 pound per day (Ibs/day) facility, expandable to 21,000 Ibs/day,
including chemical feed, pumping, carbon filtration, water softening,
and product distribution. The system is currently the largest
proposed facility of its type in the country.

CHAPTER 4 | PROPOSAL RESPONSE REQUIREMENTS INFORMATION | 45



CITY OF DELRAY BEACH | RFQ No. 2017-048 | MAY 2017

Chris Reinbold, P.E.

«

Project Engineer

Chris, an associate with Carollo, has 14 years of experience that includes study,

i' Category 1 |
ENGINEERING

design, permitting, and construction administration services for treatment plants, MEETING YOUR REQUIREMENTS
pumping stations, pipelines, and chemical systems. His continual focus for clients

is to seek additional value, savings, or other operational enhancements on each
project. Since he began his career, Chris has had opportunities to work with
many advanced technologies, which include NF/RO membranes as well as
designing the world's largest high rate magnetic ion exchange system. He brings
this diverse experience to the City's project to help ensure a successful result.

Relevant Project Experience

Florida Springtree WTP Phase Il Improvements and
[...]
Construction Managment Project, City of Phoenix, AZ |
Structural Engineer

The pump station consists of three 400-hp horizontal pumps with
room for a future fourth pump, an electrical equipment building,
SRP electrical service equipment, masonry block perimeter wall,
and gates. The small site was designed to include all of the required
equipment for the pump station, while providing maintenance
access.

Reverse Osmosis Water Treatment Plant Expansion, South
Island Public Service, Ciyt of Hilton Head, SC | Strucutral
Design Engineer

Design included expansion of the cooling tower foundation and
support, expanding the storage building, and checking existing tanks
for hurricane winds.

And many, many more projects, too numerous to list.

| CHAPTER 4




CITY OF DELRAY BEACH | RFQ No.2017-048 | MAY 2017

Rich Warner, P.E.

Rich is a structural engineer with more than 20 years experience in structural
analysis and design of water and wastewater treatment plants, pumping stations
and building structures, Rich brings strong structural design qualifications to
your project. Rich is also experienced in alternate delivery methods including
design-build and construction-manager-at-risk (CMAR). This experience is key
to ensuring adequate structural design and quality review are incorporated into a

fast-paced design-build atmosphere.

Relevant Project Experience

Biosolids Dewatering Centrifuge Project, Toho Water
Authority, FL | Structural Engineer-of-Record

Responsibilities included: vibration analysis of an existing biosolids
dewatering building subjected to new centrifuge loading, and
structural design of a new biosolids dewatering building and a
dewatered cake truck unloading station.

S-470-Pump Station Design, South Florida Water
Management District, FL | Structural Engineer

Responsibilities included structural design of S-470 Pump Station
and sheet piling.

Dinner Lake South Booster Pump Station, Polk County, FL |
Structural Engineer

Responsibilities included structural design of a chemical building,
pump station, and electrical building.

Kermit H Lewin Seawater Desalination Facilities
Rehabilitation adn Expansion, Florida Keys Aqueduct

Authority, FL | Structural Engineer

Responsibilities included structural design of new 4 mgd Reverse
Osmosis building and emergency generator platforms and
rehabilitation of an existing building structure for reuse.

Northeast Master Lift Station Inspection,

City of St. Petersburg, FL | Structural Engineer
Responsibilities included structural inspection of the existing lift
station above and below grade and provide recommendations for
repair and rehabilitation including planning level cost estimates for
alternatives.

Category 6 |
, STRUCTURAL
ENGINEERING

g St I Engi
MEETING YOUR REQUIREMENTS

—v—

« 20 years of experience

« BS - Civil Engineering

« Professional Engineer: FL, CA, OH, AR,
LA, TX, MS, Guam

St. Bernard Parish Pump Stations and Pump Station

Modifications, U.S. Army Corps of Engineers, LA |
Structural Engineer

Served as the engineer-of-record for the structural portion of

this project. Provided structural analysis and design of the new
elevated pump stations No. 2 and 3 and modifications for existing
pump station No. 5. The pump stations and equipment were being
elevated to prevent future hurricanes from causing damage to and
interference with the performance of the pumps and drive units. This
project was delivered via the Design-Build method of delivery. This
project was a 2009 Design-Build Institute Award Winner.

Micro-filtration/Reverse Osmosis Building, Pebble Beach

Company and Carmel Area Water District, CA |

Structural Engineer

Served as the engineer-of-record for the structural portion of this
$18 million project. He provided structural design oversight and
reviewed structural and architectural drawings for the design of the
steel special concentric braced-frame building structure. This project
was completed through the Design-Build method of delivery. The
building was situated in an area of high liquefaction potential which
required special attention to the foundation design to mitigate the
problem. The purpose of the project was to use de-salinated ocean
water to irrigate the grounds of the Pebble Beach Country Club.

CHAPTER 4 | PROPOSAL RESPONSE REQUIREMENTS INFORMATION | 57



CITY OF DELRAY BEACH | RFQ No. 2017-048 | MAY 2017

Sl David Jessep, PE.

David has over 20 years of experience in consulting, 15 years experience in

the design of structures for water and wastewater treatment facilities, and

3 years experience as a project manager. His experience includes inspection and
evaluation of existing structures, structural analysis and design, cost estimating,
cost benefit analysis, financial evaluation of alternative solutions, preparation of
contract drawings and specifications, assistance during construction, and project

management,

David's project work includes structural design for new, expanded, and
rehabilitated water and wastewater projects with capacities ranging from 1.5
to 200 mgd. He has designed or investigated structures for pump stations,

Category 6
STRUCTURAL Y
ENGINEERING §

¢ 2l tngle MEETING YOUR REQUIREMENTS

« 20 years of experience
« MBA

MEng — Civil and Structural Engineering
BS - Civil and Structural Engineering

« Professional Engineer: FL, CO, IL, LA,
MT, ND, NM, NV, OH, OK, OR, PA, SD,
TX, UT, WA, WV, WY
Civil Engineer, MA, NH
Structural Engineer: AZ, IL, NV, OR, UT

water storage tanks, water and wastewater treatment, storage of chemicals and hazardous materials, solid waste handling,
microelectronics fabrication, pulp and paper production, wood products manufacturing, oil and gas production storage and
transportation, highway and pedestrian bridges, and commercial and residential use.

Relevant Project Experience

New Influent Pump Station and Headworks, City of
Riverbend, TX | Lead Structural Engineer

New Influent Pump Station and Headworks Riverbend, TX Waste
Water Treatment

Wastewater Treatment Plant, City of Lemoore, CA |
Project Manager/Lead Structural Engineer

Project Manager and Lead structural engineer for improvements to
waste water treatment plant at food processing plant.

Improvements to Microelectronics Manufacturing Plant,
City of Chandler, AZ | Lead Structural Engineer

Lead structural engineer for improvements to microelectronics
manufacturing plant.

New Pipeline and Storage Tanks, City of Nederland, TX |
Project Manager/Lead Structural Engineer

New pipeline and storage tanks at Oil and Gas storage and
distribution facility.

New 3-mgd Produced Water Storage and Treatment
Facility, Doddridge County, WV | Project Manager/Lead
Structural Engineer

Project Manager and Lead structural engineer for new 3 MGD
produced water storage and treatment facility to serve various
upstream Qil and Gas producers.

New Gas Compression and Distribution Facility,

Weld County, CO | Lead Structural Engineer
Lead structural engineer for new gas compression and distribution
facility.

58 | PROPOSAL RESPONSE REQUIREMENTS INFORMATION

Draper Water Treatment Plant, City of Oklahoma City, OK |
Lead Structural Engineer

Lead structural engineer for the new $35 million 80 mgd High Service
Pump at Oklahoma City's Draper Water Treatment Plant.

South Secondary Improvements Project, Metro Wastewater

Reclamation District, City of Denver, CO | Lead Structural
Engineer

Project includes final design of a new 100-mgd secondary treatment
complex. Total construction cost estimate was approximately

$225 million.

Norman Water Treatment Plant, City of Oklahoma City, OK

| Lead Structural Engineer

Lead structural engineer for the design and construction of the

$11.5 million Phase | expansion of City of Norman Oklahoma's Water
Treatment Plant.

Draper Water Treatment Plant, City of Oklahoma City, OK |
Lead Structural Engineer

Lead structural engineer for the design and construction of the

$7.5 million improvements to Oklahoma City's Draper Water
Treatment Plant

North Secondary Improvemenst Project, Metro Wastewater
Reclamation District, City of Denver, CO | Lead Structural
Engineer

Lead structural engineer for the design of the $47 million North
Secondary Improvements Project at Metro Wastewater Reclamation
District, Denver, Colorado.

CHAPTER 4



CITY OF DELRAY BEACH | RFQNo.2017-048 | MAY 2017

Gary Sagehorn, P.E.

Gary, a vice president, has over 35 years of experience as a structural

project engineer, with the past 30 years specifically devoted to the design

and investigation of structures for water and wastewater treatment and
conveyance. His experience includes inspection and evaluation of existing
structures, structural analysis and design, preparation of contract drawings and
specifications, and assistance during construction for conventionally bid, fast-

track, and design/build projects.

Calago
STRUCTURAL
ENGINEERING ¢

SIEELS ol Eng e e MEETING YOUR REQUIREMENTS

____v—___

« 30 years of experience

« BS - Architectural Engineering

« Professional Engineer: FL, VA, IA, KS,
CO, TX, WI, MS, AR, OK
Civil Engineer: CA, ID, NB

Gary's project work includes structural designs and investigations for the following new and existing facilities: water and
wastewater projects with capacities ranging from 0.5 to 240 mgd; pump stations for water, wastewater, and storm drainage;
water storage tanks and impoundments; treatment of industrial waste, and storage and containment of chemicals and
hazardous materials; airport deicing facilities; and structures for commercial and residential use.

This work includes design forof new water treatment plants in Colorado Springs, Colorado; Henrico County, Virginia; Fort
Worth, Texas; Lawton, Oklahoma; Rancho Cucamonga, California; and Brewer, Maine. He has also provided designs for
renovation or expansion of plants in Clifton, Colorado; Oklahoma City, Oklahoma; Olathe and Wichita, Kansas; Austin, Ft.
Worth, and Round Rock, Texas.; Rancho Cucamonga, California.

Relevant Project Experience

Lake Draper Water Treatment Plant, City of Oklahoma City,
OK | Lead Structural Engineer

Lead structural engineer for evaluation of existing facility, and design
of $31 million in improvements to expand the Lake Draper Water
Treatment Plant in Oklahoma City, Oklahoma from 90 mgd to 124
mgd. Work included a new raw water mixing and diversion structure,
modifications to existing settling basins for enhanced chemical
mixing, flocculation and sedimentation/sludge removal, and design of
new chemical storage and feed facilities for lime, coagulant, chlorine,
and ammonia.

Evaluation and Design of Expansion of the Lime Softening

Water Treatment Plant, City of Wichita, KS |

Lead Structural Engineer

This $30 million project expanded the plant from 120 to 160 mgd
and included rehabilitation of existing aeration structures, structural
modifications to improve plant hydraulics, and reconfiguration of
settling basin structures to allow the installation of alternate sludge
removal equipment.

Lake Hefner Water Treatment Plant, City of Oklahoma City,

OK | Engineer of Record/Lead Structural Engineer

Structural design work included modifications and expansion of the
low lift pump station just below the dam for Lake Hefner, design

of new ozonation tanks and an adjacent ozone equipment building;
design of new lime feed facilities and new settling basin; and design
of a new high-service pumping station.

Design of Phase |, I, and Ill Improvements, Eagle Mountain

Water Treatment Plant, City of Ft. Worth, TX |

Lead Structural Engineer

In 1990, served as structural engineer for design of new 24-mgd
plant. Project included raw water pump station, pre-ozonation
facilities; rapid mix, flocculation, and sedimentation basins; filters;
new administrative offices; bulk chemical storage facilities; and
backwash reclamation tanks. Eight years later, led structural
engineering team for design of Phase Il improvements to expand
plant to 60 mgd capacity. In 2005, Mr. Sagehorn was again selected
to lead structural design for the Phase Ill expansion to raise plant
capacity from 70 mgd to 105 mgd.

North Holly Water Treatment Plant, City of Ft. Worth, TX |
Structural Engineer

Evaluated existing 90-year old structures for installation of new lime
storage silos, and designed lime trough system to deliver lime slurry
to existing basins. Provided basin modifications for sludge collection
equipment.

AWWA Research Foundation Project 460, City of Denver,

CO | Writer of Structural Engineer

Produced the guidance document,."Water Treatment Plant
Infrastructure Assessment Manager.” With project manager,
developed overall scheme for organizing and conducting assessment,
and consolidating results of each component of the assessment.

CHAPTER 4 | PROPOSAL RESPONSE REQUIREMENTS INFORMATION | 59



CITY OF DELRAY BEACH | RFQ No. 2017-048 | MAY 2017

Laura, an associate vice president with Carollo, has 14 years of experience in the
water and wastewater field. She has extensive experience in master planning,
hydraulic modeling, and asset management and has provided comprehensive
planning services to a number of Florida utility agencies. She also has provided
permitting and regulatory assistance, water and wastewater studies, collection

system evaluations, and bond engineer services.

Relevant Project Experience

Water Master Plan Update, Palm Beach County Water
Utilities Department, FL | Project Manager

Recommended capital improvements to meet the County’s 20-year
water needs. Demand projections were reviewed and confirmed,
and updated peaking factors were developed based on historical
production and SCADA data. Assisted the County in updating

its Infowater hydraulic model and developed and facilitated a
calibration program. The calibrated model was used to evaluate the
system under a number of demand conditions including average,
maximum day, peak hour, and fire flow scenarios. Water age also
was evaluated using the hydraulic water model. Based on modeling
results and evaluation of storage facilities, a 20-year CIP was
developed to sustain the County's future water demands.

Glades Region Water Master Plan Update, Palm Beach

County Water Utilities Department, FL | Project Manager
Developed a water master plan for the Glades Region and
recommended 20-year capital improvements. Demand projections
were reviewed and confirmed, and updated peaking factors

were developed based on historical production and SCADA data.
Developed an Infowater hydraulic model and developed and
facilitated a calibration program. The calibrated model was used to
evaluate the system under a number of demand conditions including
average, maximum day, peak hour, and fire flow scenarios. Water
age also was evaluated using the hydraulic water model. Based on
modeling results and evaluation of treatment and storage facilities, a
20-year Capital Improvements Plan was developed.

2015 Water Supply Study, Punta Gorda, FL |

Project Manager

The scope of work included a water supply study, environmental
assessment study, and conceptual design for the including a river
intake structure, 40-mgd raw water pumping station, and a 5-mile
transmission line.

60 | PROPOSAL RESPONSE REQUIREMENTS INFORMATION

MEETING YOUR REQUIREMENTS

___v____

« 14 years of experience

« MS - Environmental Engineering
BS - Civil Engineering
BA - Spanish

» Professional Engineer: FL
Civil Engineer: CA

Wastewater Reclamation Facilities Design Project, Public

Utilities Board, Ministry of the Environment, Singapore |
Project Specialist

Evaluated two potential water supply sources: connection to and
purchase of water from a regional water supply Authority, or a
reverse osmosis treatment plant. The City requires a new source
to blend with the existing water supply to meet the total dissolved
solids regulation and to provide reliability in water supply sources.
The reverse osmosis treatment facility will work conjunctively
with the City’s existing surface water treatment plant to provide a
sustainable, reliable supply that can meet the TDS standard through